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« GTCR 10 Discs

Optional

*Itens 1and 69 - See page 11
*|tem 2 - See page 12
*|tem 3 - See page 14
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« Table GTCR 10 Discs

Parts Catalog

§ Code Product description = E Code Product description =
*1 1 5084040018-0 | Complete Hitch Drawbar 1 42 16020310595-1 | French Head Pin @#1”X 105mm 1
*2 15232040022-8 | Complete Shaft Of Articulation Wheel 1 43 15024010061-1 | Smooth Washer 33,5 X 053,5 X 4,75mm 2
*3 16020055820-3 | Hydraulic Cylinder "0.D" @1.5/8" X @3.1/2" X 358mm(Course) X 750mm(Closed) 1 44 1 5138020001-9 | Wrench For Hexagonal Nut 3/8" - 1/2" 1
4 |5024010298-3 | Smooth Washer @17 X @44 X 4,75mm 20 | | 45 |5024010634-2 | Smooth Washer 326,8 X 66,5 X 4,75mm 6
5 |5022090468-4 | Complete Rear Gang 1 46 |6020311135-8 | Hexagonal Head Bolt 1" X 5" 8F Unc1A Gr5 Rp 1
6 |5040010147-4 | Complete Hitch Transversal Bar 1 | | 47 | 6020010420-2 | Pressure Washer 1" Media Industry 11
7 |5352050005-3 | Rear Scraper 5 | | 48 |5022090467-6 | Complete Front Gang 1
8 1 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 8 | | 49 | 5352050006-1 | Front Scraper 5
9 16020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 11| | 50 | 6020310421-1 | French Head Pin 29,8 X 61Tmm 2
10 | 6020050116-3 | Cotterpin 1/4" X 2" 3 | | 51 /5558210003-8 | Bolt Lock 8
11 | 6020010412-1 | Pressure Washer 5/8" Media Industry 20 | | 52 |5498100005-9 | Complete Wheel 750 X 16 2
12 | 5404010131-7 | Complete Front/Rear Gangs Of Main Frame 1 53 | 5566010001-5 | Complete Stabilizer Rod(600mm) 1
13 |5530140006-2 | Support Of Stabilizer Bar 1 54 |5372011085-3 | Hose 3/8" X 6000mm W/ 1Tcg And 1Trf 1
14 1 6020390308-4 | Lock Nma - Type "R" @4,5 X 80mm 4 | | 54 15372011086-1  Hose 3/8" X 6400mm W/ 1Tcg And 1Trf 1
15 16020311195-1 | French Head Bolt 1" X 3.1/4" 8F Unc1A Gr5 Rp Special 8 | | 55 /6010601961-7 | Lifting Support For Gta/Gtcr With Disc 34" 4
16 | 6020311139-0 | Hexagonal Head Bolt 1" X 6.1/2" 8F Unc1A Gr5 Rp 2 | | 56 | 6020050356-5 | Inner Tube 750X16 2
17 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm 7 | | 57 | 6020310406-8  Tyre 750 X 16 X 10 Ply 2
18 | 6020311045-9 | Hexagonal Head Bolt 1/2" X 1" 12F W Gr5 Rt 2 | | 58 |6020350402-3 | Rim 5,5" X 16" 16.392 2
19 | 6020310242-1 | Square Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp 4 | | 59 |6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 2
20 |6020310591-9 | Round Head Pin #30,53 X 98mm 1 || 60  5566010095-3 | Stabilizer Rod 1
21 | 6020311104-8 | Hexagonal Head Bolt 3/4" X 5.1/2" 10F Unc1A Gr5 Rp 3 | | 61]6010600463-6  Spring Bushing 2
22 16020130108-7 | Grease Fitting 1/8" 2 | | 62|5324020001-1| Guide 049 X 110mm 1
23 | 5558040009-3 | Piston Lock Of 360mm 1 63 | 60202502930 | Helical Spring @43 X @67 X 157mm 1
241 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 21 | | 10 | 6020050116-3 | Cotterpin 1/4" X 2" 1
25 16020058711-4 | Wrench For Hexagonal Nut 5/8”and 1” 1 65 | 5024010232-0 | Smooth Washer 39,8 X 066,5 X 4,75mm 1
26 | 6020010414-8 | Pressure Washer 3/4" Media Industry 3 | | 66 | 5432120044-6 | French Head Pin 37,50 X 104mm Gr3 1
27 | 5432060023-8 | Pin @1" X 210mm 1 67 | 6020310784-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.1/4" Height 11,00mm 4
28 | 5460030007-8 | Clamp With Hole For Bolt #1/2" 4 || 68 6020010513-6 | Plain Washer 320 X @35 X 3mm 4
29 | 5138030004-8 | Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Small 1 Optional

30 | 5040030001-9 | Stabilizer Bar 1 | | *69| 5084010332-0 | Complete Hitch Drawbar (Export) 1
31 |5024010007-7 | Smooth Washer #20,3 X 046,5 X 4,75mm 1 70 | 6020370264-0 | Complete Support Of Lifting (Hydraulic Field Jack) 1
32 | 6020010410-5 | Pressure Washer 1/2" Media Industry 10

33 | 5138040002-6 | Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Large 1

34 | 5024010039-5 | Smooth Washer #26,2 X @44 X 4,75mm 2

35 | 5530060020-3 | Hoses Support 1

36 |6020312010-1 | French Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp With Lock 20

37 | 5204010537-9 | Hub of Wheel Articulation Shaft 2

38 |6020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 8

39 | 6020310665-6 | French Head Pin #30,53 X 85mm 1

40 | 5352040006-7 | Central Scraper Of 3/8" X 3" X310mm 4

41 | 6020310598-6 | French Head Pin #3/4"X 75mm 1
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« GTCR 12 to 16 Discs B Optional

55 B

*|tem 1 - See page 11
*Itens 2 and 76 - See page 13
* [tem 3 - See page 15
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« Table GTCR 12 to 16 Discs

GTCR103004622A
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k] Code Product description =22 K] Code Product description == 2
= sgg “ JEE
[ICARCERT) [CARCARCT]
*1 15084010300-2 | Hitch Drawbar for Hydraulic Field Jack 1 46 | 6020310784-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.1/4" Height 11,00mm 4
*2 |1 5232030045-2 | Complete Wheel Shaft 1 47 |1 5352040006-7 | Central Scraper Of 3/8" X 3" X310mm 6 88
*2 15232010945-0 | Complete Wheel Shaft 1 | 1 || 486020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 1216 | 16
*316020055690-1 | Hydraulic Cylinder "0.D" @1.5/8" X @3.1/2" X 390mm(Course) X 689mm(Closed) 1 49 15024010298-3 | Smooth Washer @17 X @44 X 4,75mm 24|28 | 32
4 15040010873-8 | Complete Hitch Transversal Bar 1 50 | 6020010412-1| Pressure Washer 5/8" Media Industry 24 |28 | 32
5 15530140010-0 | Support Of Stabilizer Bar (640mm) 1 51 | 5352050005-3 | Rear Scraper 6 7|8
6 |5040030014-0 | Stabilizer Bar 1 52 |6020312010-1 | French Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp With Lock 24 | 28 | 32
7 15022090078-6 | Complete Front Gang 1 53 15024010039-5 | Smooth Washer #26,2 X @44 X 4,75mm 3
7 |5022090079-4 | Complete Front Gang 1 54 |5024010634-2 | Smooth Washer 026,8 X 066,5 X 4,75mm 6
7 |5022090076-0  Complete Front Gang 1 || 55(5372011086-1 Hose 3/8" X 6400mm W/ 1Tcg And 1Trf 1
8 |5022090080-8 | Complete Rear Gang 1 55 153720110896 | Hose #3/8" X 7000mm With 1Tcg And 1Trf With Male Quickly Coupling 1
8 |5022090081-6 | Complete Rear Gang 1 56 | 5558040010-7 | Piston Lock Of 389mm 1
8 |5022090077-8 | Complete Rear Gang 1 || 57 | 6020310421-1| French Head Pin #9,8 X 6Tmm 2
9 | 5404010130-9 | Complete Front/Rear Gangs Of Main Frame 1 58 | 5348050006-3 | Complete Limiter Of @42 X 25mm 1
10 | 5232040014-7 | Articulation Wheel Shaft 1 59 | 5348050009-8 | Complete Limiter Of @42 X 49,5mm 1
11 | 5530540003-2 | Articulation Shaft Support 1 60 | 6020310406-8 | Tyre 750X 16 X 10 Ply 2
12 |5136017168-3 | Articulation Support Plate 2 61 | 6020050356-5 | Inner Tube 750X16 2
13 15138020001-9 | Wrench For Hexagonal Nut 3/8" - 1/2" 1 62 | 6020350402-3 | Rim 5,5" X 16" 16.392 2
14 | 5138030004-8 | Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Small 1 62 | 6020350954-8 | Rim Ag 5° 5,5" X 16" Offset 122,8mm 212
15 | 5138040002-6 = Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Large 1 63 | 6010600463-6 | Spring Bushing 2
16 | 6020058711-4 | Wrench For Hexagonal Nut 5/8”and 1” 1 64 | 6020250293-0 | Helical Spring @43 X @67 X 157mm 1
17 1 6020390301-7 | Lock @5,75 X 50mm 1 65 | 5324020001-1 | Guide 049 X 110mm 1
18 | 5432010025-1| Pin #1.1/4" X 215mm 1 66 | 5566080078-5 | Rod Of @1" X 565mm 1
19 | 5530060020-3 | Hoses Support 1 67 1 6020390308-4 | Lock Nma - Type "R" #4,5 X 80mm 4
20 | 6020310431-9 | Hexagonal Head Bolt 1" X 4" 8F Unc1A Gr5 Rp 1 68 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 13
21 16020310598-6 | French Head Pin @3/4”X 75mm 2 68 |6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 2
22 1 6020310595-1 | French Head Pin @1”X 105mm 1 69 | 6020010420-2 | Pressure Washer 1" Media Industry 13
231 6020015901-5 | Plain Washer @27 X #44,5 X 4,75mm 2 70 | 5024010061-1 | Smooth Washer @33,5 X @53,5 X 4,75mm 10
24 |5566010002-3 | Complete Stabilizer Rod(540mm) 1 71 | 6020130108-7 | Grease Fitting 1/8" 7
25 16020311156-0 | Hexagonal Head Bolt 1.1/4" X 7" 7F Unc1A Gr5 Rp 2 72 1 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 25(29 33
26 | 6020010424-5 | Pressure Washer 1.1/4" Media Industry 2 73 1 6020050116-3 | Cotterpin 1/4" X 2" 8
27 16020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 2 74 1 6020010513-6 | Plain Washer @20 X @35 X 3mm 4
28 | 6020311140-4 | Hexagonal Head Bolt 1" X 7" 8F Unc1A Gr5 Rp 4 75 | 5498100005-9 | Complete Wheel 750 X 16 2
29 1 6020310665-6 | French Head Pin 330,53 X 85mm 3 75 15498100008-3 | Complete Wheel 750 X 16 X 10 Ply (Offset 122,8mm) 212
30 | 5352050006-1 | Front Scraper 6 178 Optional
311 6010601961-7 | Lifting Support For Gta/Gtcr With Disc 34" 4 | 4 | 6 ||*76/5232010945-0 | Complete Wheel Shaft 1
32 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 13 | 17 | 17 | *76|5232030045-2 | Complete Wheel Shaft 101
33 16020010410-5 | Pressure Washer 1/2" Media Industry 15119 | 19 || 77 | 5498100008-3 | Complete Wheel 750 X 16 X 10 Ply (Offset 122,8mm) 4
34 | 5460030007-8 | Clamp With Hole For Bolt @1/2" 6 78 | 5498010053-0 | Complete Wheel 11X 15 - BI12 Ply 212
35 16020311057-2 | Hexagonal Head Bolt 1/2" X 3" 12F W Gr5 Rp 1 79 1 6020050356-5 | Inner Tube 750X16 4
36 | 6020311045-9 | Hexagonal Head Bolt 1/2" X 1" 12F W Gr5 Rt 2 80 | 6020350954-8 | Rim Ag 5° 5,5" X 16" Offset 122,8mm 4
37 | 5432120090-0 | French Head Pin #30,53 X 97mm 3 81 1 6020310406-8 | Tyre 750 X 16 X 10 Ply 4
38 1 6020311114-5 | Hexagonal Head Bolt 3/4" X 2.3/4" 10F Unc1A Gr5 Rp 8 82 1 6020050362-0 | Inner Tube Pa 15/16 212
39 1 6020010414-8 | Pressure Washer 3/4" Media Industry 8 83 | 6020350397-3 | Rim 10.0 Ply x15" (Wheel 11X15) 22
40 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm 12 84 16020310418-1 | Tyre 11X15 BI 12Ply 2|2
41 | 5558210003-8 | Bolt Lock 8 85 16020370264-0 | Complete Support Of Lifting (Hydraulic Field Jack) 1
42 16020311195-1 | French Head Bolt 1" X 3.1/4" 8F Unc1A Gr5 Rp Special 8
43 1 6020310591-9 | Round Head Pin #30,53 X 98mm 2
44 16020310242-1 | Square Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp 4
45 15204010537-9 | Hub of Wheel Articulation Shaft 2
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« GTCR 18 to 30 Discs

Optional

*|tem 1 - See page 12
* [tem 2 - See page 13
* [tem 3 - See page 15
*Item 90 - See page 14

Item 64 - use +1 unit for finishing disc.
Items 14, 18, 36 and 47- use +2 units for finishing disc.
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+ Table GTCR 18 to 30 Discs

323 888 2238 88
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§ Code Product description HEIIRIEIRS 5 Code Product description HEIEIRIEIRS
- SIEEEIEI SIEEEIE
(- - - R L O Y| Vv Vvl
*1 15084040017-1| Complete Hitch Drawbar 1 19 |6020050122-8| Cotterpin 3/8" X 2.1/2" 1
*215232010945-0) Complete Wheel Shaft 1 20 [6020130108-7| Grease Fitting 1/8" 9 |11/10|10]| 5
*316020055690-1| Hydraulic Cylinder "0.D" #1.5/8" X ©3.1/2" X 390mm(Course) X 689mm(Closed) 2 21 5432120090-0/ French Head Pin #30,53 X 97mm 4
*316020055697-9| Hydraulic Cylinder "0.D" @1.5/8" X 3.1/2" X 330mm(Course) X 670mm(Closed) 2 22 |5040011183-6/ Left Support Bar 76 X 1" X 605mm W/Grade 1
4 15404010365-4| Complete Front/Rear Gangs Of Main Frame 1 23 16020030104-0| Nut @3/8" 16F Unc 2
5 15022090131-6 Complete Front Gang 1 24 16020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm 12112116 | 16 | 16
5 15022090132-4| Complete Front Gang 1 25 15352050006-1/ Front Scraper 9 /10111215
5 15022090133-2| Complete Front Gang 1 26 15024010039-5| Smooth Washer @26,2 X @44 X 4,75mm 313131311
5 15022090141-3| Complete Front Gang 1 27 |5040011182-8 Right Support Bar 76 X 1”X 605mm W/Grade 1
5 15022011671-6 Complete Front Gang 1 28 5024010001-8| Smooth Washer @23,5 X #44,5 X 4,75mm 1121111
5 15022090143-0| Complete Front Gang 1 | 129 /6020310054-2| Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 2
5 |5022011669-4 Complete Front Gang 1 | | 30 /6020310421-1| French Head Pin #9,8 X 6Tmm 4
6 |5022090134-0 Complete Rear Gang 1 31 16020010410-5| Pressure Washer 1/2" Media Industry 19 (23127 |31 35
6 |5022090135-9  Complete Rear Gang 1 32 16020311114-5 Hexagonal Head Bolt 3/4”X 2.3/4” 10F Unc1A Gr5 Rp 8
6 |5022090136-7 Complete Rear Gang 1 33 16020015901-5| Plain Washer @27 X 044,5 X 4,75mm 22 1222024 22
6 |5022090144-8 Complete Rear Gang 1 34 15204010537-9| Hub of Wheel Articulation Shaft 2
6 |5022011672-4 Complete Rear Gang 1 34 15204030007-4| Articulation Shaft Hub Of Tires 2
6 |5022090145-6 Complete Rear Gang 1 | | 35/6020310746-6| Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50mm 1
6 |5022011670-8  Complete Rear Gang 1 | |36 /6020010412-1/| Pressure Washer 5/8" Media Industry 36 40 | 44 | 48 | 60
7 15040030016-7 | Stabilizer Bar 1 37 15024010007-7| Smooth Washer #20,3 X 46,5 X 4,75mm 2
8 15138020001-9 Wrench For Hexagonal Nut 3/8" - 1/2" 1 38 |5348050009-8| Complete Limiter Of @42 X 49,5mm 2
9 15138030004-8  Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Small 1 39 16020010424-5 | Pressure Washer 1.1/4" Media Industry 2
10 |5138040002-6| Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Large 1 40 |6020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 1
11 |5530016515-9| Wrench Fixation Support 2 | 2 | |41 |5432040004-2 | Square Head Pin @#37,5 X 220mm 1 11111
12 16020058711-4| Wrench For Hexagonal Nut 5/8”and 1” 1 41 |5432040027-1| Square Head Pin #37,3 X 220mm C/PUXADOR 1
13 16020250681-2 | High Pressure Hydraulic Hose 3/8" X 800mm With 1Tcg And 1Trg (Sae 100R2 At - PT.4800Psi) 2 42 160203903084 | Lock Nma - Type "R" #4,5 X 80mm 6
13 16020250943-9| High Pressure Hydraulic Hose 3/8" X 500mm With 1Tcg And 1Trg (Sae 100R2 At - PT.4800Psi) 43 16020310248-0| Hexagonal Head Bolt 1.1/4" X 8" 7F Unc1A Gr5 Rp 2
13 16020250956-0| High Pressure Hydraulic Hose 3/8" X 400mm With 1Tcg And 1Trg (Sae 100R2 At - PT.4800Psi) | 2 44 16020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 16 120 | 24 | 28 | 32
14 15024010298-3 | Smooth Washer @17 X @44 X 4,75mm 36 | 40 | 44 | 48 | 60 | | 45 |5456010022-4| Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00mm With Hole R.3/8" 2
15 15024010061-1| Smooth Washer #33,5 X @53,5 X 4,75mm 9 46 16020310242-1| Square Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp 4
16 16020010414-8 | Pressure Washer 3/4" Media Industry 12 47 16020312010-1| French Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp With Lock 36 |40 |44 48 |60
17 16020050116-3 | Cotterpin 1/4" X 2" 7|15 7|7 |7 | 486020310778-4] Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 9
18 16020310760-1| Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 37 414549 | 61 | 49 |5232040023-6| Articulation Wheel Shaft 1
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E Code Product description IR IRIRS § Code Product description =2 R J3|R

- SIEEEE|I SIEEEE
[CARCARCARCERC] [CARCARCERCRRT]

50 5372011088-8 | Hose #3/8" X 8000mm With 1Tcg And 1Trf With Male Quickly Coupling 2 82 16020050356-5| Inner Tube 750X16 4

51 /6020010420-2| Pressure Washer 1" Media Industry 9 84 15324020001-1| Guide 049 X 110mm 1

52 {5566010002-3| Complete Stabilizer Rod(540mm) 2 83 |5566080078-5 Rod Of @1" X 565mm 1

53 16020050114-7| Cotterpin 1/4" X 1.1/2" 2 4|12 1|2 | 85/6010600463-6| SpringBushing 2

54 15530060020-3 | Hoses Support 1 86 160202502930 Helical Spring @43 X 067 X 157mm 1

55 16020311045-9 Hexagonal Head Bolt 1/2" X 1" 12F W Gr5 Rt 3 87 |6020310778-4| Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 2

56 [6020311196-0| French Head Bolt 1" X 3.1/2" 8F Unc1A Gr5 Rp 8 Optional

57 |6020311030-0 Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 2 88 16020370264-0 Complete Support Of Lifting (Hydraulic Field Jack) 1

58 15024010130-8| Smooth Washer @39 X 366 X 4,75mm(Galvanised) 1 89 5530540015-6 Articulation Shaft Support 1

59 |5530140006-2 | Support Of Stabilizer Bar 1 *90/5232011924-3 | Complete Wheel Shaft(Gauge1858mm) 1

60 |5460030007-8 | Clamp With Hole For Bolt #1/2" 6 91 |5232040074-0| Articulation Wheel Shaft 1

61 5558040010-7| Piston Lock Of 389mm 2 92 |5498100028-8 | Complete Wheel 900 X 20 X 14 Ply (New Tyre) 2

61 |5558010248-3 | Piston Lock Of 280mm 2 93 |5498100070-9 | Complete Wheel 400X60 14 Ply 2

62 |5530540014-8 Articulation Shaft Support 1 94 16020350419-8 | Rim 7,00 X 20mm 2

63 {6020010406-7 | Pressure Washer 3/8" Media Industry 1 95 16020310409-2 | Tyre 900X20-14 Ply 2

64 5352050005-3| Rear Scraper 9 110 |11 12 |15 | | 96 |6020310420-3 | Protection For Inner Tube 900X20 2

65 16020311136-6 | Hexagonal Head Bolt 1" X 5.1/2" 8F Unc1A Gr5 Rp 1 97 16020050359-0 | Inner Tube 900X20 2

66 |5558210003-8 | Bolt Lock 8 98 16020010817-8| Rim Ag 13,00 X 15.1/2" 2

67 16020310665-6 | French Head Pin #30,53 X 85mm 3 99 16020310415-7 | Tyre 400/60 15.5/14 Traction 2

68 16020310595-1| French Head Pin @1”X 105mm 1 100/6020410040-6 | Tyre Valve Tr-618 A 2

69 |5224030018-4 Qil Distributor 1

70 |5348050006-3 | Complete Limiter Of @42 X 25mm 2

71 16020310598-6 | French Head Pin @3/4”X 75mm 2

72 |5352040006-7 | Central Scraper 0f 3/8" X 3" X 310mm 8 1101214 16

73 16020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 16 120 | 24 | 28 | 32

74 16020310605-2 | French Head Pin #7/8"X 105mm 1

75 |5498100008-3 | Complete Wheel 750 X 16 X 10 Ply (Offset 122,8mm) 4

76 |6010601961-7 | Lifting Support For Gta/Gtcr With Disc 34" 8 8|8 8 12

77 5024010726-8| Smooth Washer @14 X 3110 X 4,75mm - Export 2 12

78 |5138010026-0| Wrench For Hexagonal Nut 2.1/4”and 2.1/2" 101

79 |5456010121-2 | Special Nut #1/2" 22

80 16020350954-8 | Rim Ag 5°5,5" X 16" Offset 122,8mm

8116020310406-8 | Tyre 750 X 16 X 10 Ply 4
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« Hitch Drawbar GTCR 10 Discs
&y

Item

Code Product description

Al
Standart
Optional

6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm
5136140025-2 | Complete Lower Plate

6020010420-2 | Pressure Washer 1" Media Industry

5332010008-5 | Hitch Shackle

5084030022-3 | Hitch Drawbar 1
5084010333-9 | Hitch Drawbar (Export) - For Lifting Support 1
6020311138-2 | Hexagonal Head Bolt 1" X 6" 8F Unc1A Gr5 Rp 2
60203111390 | Hexagonal Head Bolt 1" X 6.1/2" 8F Unc1A Gr5 Rp 1
5136011953-3 | Adjustment Upper Plate Of Drawbar 1

—_ W = w

O N O L1 BEWN =

Item
All

Code Product description

5530016590-6 | Support Type "U" Of Shackle

6020050122-8 | Cotterpin 3/8" X 2.1/2"

5136110063-1 | Upper And Lower Plate Of Drawbar
6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm
6020311140-4 | Hexagonal Head Bolt 1" X 7" 8F Unc1A Gr5 Rp
6020010420-2 | Pressure Washer 1" Media Industry
5084010299-5 | Hitch Drawbar for Hydraulic Field Jack
5136016860-7 | Adjustment Upper Plate Of Drawbar
5024010217-7 | Smooth Washer @39 X @68 X 12,00Mm
5432040003-4 | Square Head Pin #37,5 X 190Mm
6020130108-7 | Grease Fitting 1/8"

O 0 N O L1 AW N =

g —
- o

., m a a N NN = .
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o Hitch Drawbar GTCR 18 to 30 Discs 5l cote Product description =
1 |5136011952-5 | Adjustment Upper Plate Of Drawbar 1
2 | 5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00Mm With Hole R.3/8" 1
3 16020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 1
4 16020010424-5 | Pressure Washer 1.1/4" Media Industry 6
5 |5084020002-4 | Spare Hitch Drawbar 1
6 |6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 10
7 16020130108-7 | Grease Fitting 1/8" 1
8 |5040020003-0 | Spare Hitch Transversal Bar 1
9 |6020310249-9 | Hexagonal Head Bolt 1.1/4" X 9" 7F Unc1A Gr5 Rp 6
10 | 5332020003-9 | Spare Hitch Shackle 1
£ s e =
2 Code Product description =
1 |5232040005-8 | Articulation Wheel Shaft 1
2 |5232160020-4 | Complete Wheel Shaft 2
3 |6020311046-7 | Hexagonal Head Bolt 1/2" X 3/4" 12F W Gr2 Rt 2
4 |5024010347-5 | Smooth Washer @41,5 X @80 X 6,30Mm 2
5 | 5456010030-5 | Hexagonal Nut #1.5/8" 7F With Hole #1/2" 2
6 | 5232030007-0 | Shaft With Wheel Lock 2
7 |5024010039-5 | Smooth Washer #26,2 X @44 X 4,75Mm 2
8 | 6020310800-4 | Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00Mm 2
9 |5096020004-4 | Wheel Hub Cap 2

10 | 6020050102-3 | Cotterpin 1/8" X 2.1/2" 2
11 1 6020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt 2
12 | 5204060025-6 | Complete Wheel Hub 2
13 |5204010063-6 | Wheel Hub (Spare) 2
14 | 6020350080-0 | Bearing 30207 2
15 |6020350056-7 | Bearing 32210 2
16 | 6020350224-1 | Retainer #55,00 X #90,00 X 12,50Mm 2
17 1 6020130108-7 | Grease Fitting 1/8" 2
18 | 6020310998-1 | Hexagonal Head Bolt 9/16" X 2" 18F Unf1A Gr5 Rp 12
19 | 6020310816-0 | Double Conic Hexagonal Nut Of Wheel 9/16" 18F Unf Gr5 Ch.7/8" Height 19,00Mm 12
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» Wheel Shaft (Standart for GTCR 12 Discs 5l cose Product descrption =
and Optional for 14 and 16) 1 | 5204060025-6 | Complete Wheel Hub 2
2 | 5232030064-9 | Wheel Shaft For Simple Ground Wheels 1
3 15024010039-5 | Smooth Washer 026,2 X @44 X 4,75Mm 2
4 16020310800-4 | Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00Mm 2
5 |5096020004-4 | Wheel Hub Cap 2
6 | 6020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt 2
7 |6020050108-2 | Cotterpin 3/16" X 2" 2
8 | 6020130108-7 | Grease Fitting 1/8" 2
9 |5204010063-6 | Wheel Hub (Spare) 2
10 | 6020310816-0 | Double Conic Hexagonal Nut Of Wheel 9/16" 18F Unf Gr5 Ch.7/8" Height 19,00Mm 12
11 | 6020350056-7 | Bearing 32210 2
12 | 6020350224-1  Retainer @55,00 X #90,00 X 12,50Mm 2
13 |6020350080-0 | Bearing 30207 2
14 | 6020310998-1 | Hexagonal Head Bolt 9/16" X 2" 18F Unf1A Gr5 Rp 12
5
» Wheel Shaft (Standart for GTCR 14 to 30 Discs T Product description =
and Optional for1 2) 1 |5204010255-8 | Complete Wheel Hub 2
2 | 5232030060-6 | Spare Wheel Shaft 1
3 15096020006-0 | Wheel Hub Cap 2
4 16020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt 2
5 16020310128-0 | Bolt (Thread Machined) 1/4" X 1/2" 20F Unc1A Gr5 Rt 4
6 | 5558020002-7 | Lock(Small) 2
7 |5456010124-7 | Castle Nut 348,7 - 14 Fpp -W (Special) 2
8 |6020350074-5 | Bearing 32212 2
9 |6020310096-8 | Allen Bolt S/C5/16" X 1/2" 18F Unc1A C112.9 Rt (Phosphated) 4
10 | 6020310807-1 | Conic Hexagonal Nut Of Wheel 5/8" 18F Unf Gr5 Ch.1.1/16" Height 19,00Mm 12
11 1 6020311078-5 | Hexagonal Head Bolt 5/8" X 2.3/4" 18F Unf1A Gr5 Rp 12
5 12 1 6020130108-7 | Grease Fitting 1/8" 2
3 13 1 6020310805-5 | Hexagonal Nut 5/8" 18F Unf Gr5 Ch.1.1/16" Height 13,50Mm 12
J,/ﬁ % 14 | 5204010015-6 | Wheel Hub (Spare) 2
X 15 | 6020350242-0 | Retainer #63,50 X #110,00 X 18,00Mm 2
16 | 6020350056-7 | Bearing 32210 2
&4
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« Wheel Shaft (Gauge 1858mm)
Optional for GTCR 18 to 30 Discs

All

Code Product description

Item

5204010493-3 | Complete Wheel Hub

5232011923-5 | Shaft 2094Mm

5024010711-0 | Smooth Washer @64 X @82 X 2Mm

6020130108-7 | Grease Fitting 1/8"

5456020010-5 | Nut 2.1/2" 12F

5096010051-1 | Hub Cap

60203104890 | Heavy Elastic Pin @10 X 75Mm

6020311106-4 | Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp
6020310803-9 | Conic Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/2" Height 22,00Mm
6020350196-2 | Bearing 3920/3982

6020350190-3 | Bearing 33287/33462

5204010492-5 | Wheel Hub

6020310096-8 | Allen Bolt S/C5/16" X 1/2" 18F Unc1A (112.9 Rt (Phosphated)
6020350280-2 | Retainer #87,30 X #120,80 X 14,30Mm

O 00 N O L1 B W N =

iy
w N = O

—_ N = =2 20NN BN =N

—
=

Item
All

Code Product description

Sealing Kit LENIORS

Gasket Std 2500-3000

Guide Ring W2-3500-500 (#3.1/2" x 1/2")

0°Ring 2-126 (926,57 x @3,53mm)

0°Ring 2-338 (078,74 x @5,33mm)

Parback 8-338

Guide Ringa 6W8-1875-495 (041,22 x 47,62 x 1/2")
Gasket B 1870-1625-375B (#1.5/8" x 32" x 3/8")
Cleaner D-1625

6020190195-5 | Repair Game Leniors J003341

J003341

I coON O UL B WN =
—_—mm A NN = N

Sealing Kit
LENIORS

For replacement parts, please check the cylinder
liner - Baldan code, manufacturer code and name
and manufacturing date.
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o ] L]
« Hydraulic Cylinder GTCR 12 to 16 Discs 5l code Product description =
— Sealing Kit LENIORS
S 1 Gaxeta Std 2500-3000 2
— 2 Guide Ring W2-3500-500 (@3.1/2" x 1/2") 1
2 (7)) 3 0°Ring 2-126 (926,57 x @3,53mm) 1
o o 4 003347 O'Ring 2-338 (078,74 x 05,33mm) 2
c @) 5 Parback 8-338 2
= E 6 Guide Ring 6W8-1875-495 (041,22 x 47,62 x 1/2") 1
8 W 7 Gasket B 1870-1625-375B (#1.5/8" x 32" x 3/8") 1
o = 8 Cleaner D-1625 1
- 16020190195-5 | Repair Game Leniors J003341 1
o £ .. =
— ] Code Product description =
= Sealing Kit MOCDROL
X O 1 Gasket 2500 3000 2
g) % 2 Guide Ring W2-3500.500 (@3.1/2"x 1/2") 1
= 3 0'Ring 2-222 2
=0
] 4 Parback 8-338 1
09O 5| 5 49001026 0'Ring 2-338 (978,74 x @5,33mm) 1
For replacement parts, please check the cylinder n = 6 Guide Ring 6W8-1826-495 (041,22 x 47,62 x 1/2") 1
liner - Baldan code, manufacturer code and name 7 Gasket 6.1970.1574.354B 1
and manufacturing date. 8 Cleaner 6D-1574 1
- 16020190160-2 | Repair Game Mocdrol 49001026 1
« Hydraulic Cylinder GTCR 18 to 30 5 e Product description =
ForTires 400x60 and 900x20 -~ Sealing Kit LENIORS
1 Gasket Std 2500-3000 2
2 Guide Ring W2-3500-500 (@3.1/2" x 1/2") 1
= ) 3 0°Ring 2-126 (826,57 x @3,53mm) 1
Y4 o 4 1003341 0°Ring 2-338 (978,74 x 35,33mm) 2
)] O 5 Parback 8-338 2
c = |1 6 Guide Ring 6W8-1875-495 (041,22 x 47,62 x 1/2") 1
© E 7 Gasket B 1870-1625-375B (@1.5/8" x 02" x 3/8") 1
() 8 Cleaner D-1625 1
w - - 16020190195-5 | Repair Game Leniors J003341 1

For replacement parts, please check the cylinder
liner - Baldan code, manufacturer code and name
and manufacturing date.
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L] L]

« Discs Section TREEEEEEE:
£ _|ala|a|la|a|lala g a
&| (Code Product description S 23 T22RANI R
B SIEEEEEEEE

[CARCARCARCRRCRRCERCERCART]
*1 15368010285-2| Complete Grease Bearing 330Mm Without Protection For Shaft #2.1/4" 414, 4/6 8 8|88 12
*1 15368010281-0| Complete Grease Bearing 330Mm W/Protection For Shaft @2.1/4" 414 4|6 8 888|112
*1 15368010410-3| Complete Axial (0il) Bearing 330Mm Without Protection For Shaft #2.1/4" 414, 4/6 8 8|88 12
*1 5368010414-6) Complete Axial (Qil) Bearing 330Mm W/Protection For Shaft #2.1/4" 414 4|16 8 8|8|8|12
2 |3071500501-4| Concave Plain Disc Blade Wdimple 30X 9,00 Hc Rd 2.14 Internal Bevel 101214116 |18 20 | 22| 24 | 30
2 13072500501-2| Concave Plain Disc Blade Wdimple 32X 9,00 Hc Rd 2.14 Internal Bevel 101214 16 |18 |20 | 22| 24 | 30
2 13072550501-5| Concave Plain Disc Blade Wdimple 32 X 12,00 Hc Rd 2.14 Internal Bevel 10121416 |18 20| 22|24 30
2 13170470501-0| Concave Notched Disc Blade Wdimple 28 X 7,50 Hc Rd 2.14 Internal Bevel 101214 16 |18 20 | 22|24 | 30
2 13171470501-9| Concave Notched Disc Blade Wdimple 30 X 7,50 Hc Rd 2.14 Internal Bevel 10121416 |18 20 | 22| 24 | 30
2 |3171500501-0| Concave Notched Disc Blade Wdimple 30 X 9,00 Hc Rd 2.14 Internal Bevel 101214 16 18|20 |22 | 24 30
2 |3171550501-3] Concave Notched Disc Blade Wdimple 30 X 12,00 Hc Rd 2.14 Internal Bevel 101214 16 118120 |22 |24 | 30
2 |3172470501-7/| Concave Notched Disc Blade Wdimple 32 X 7,50 Hc Rd 2.14 Internal Bevel 10121416 |18 |20 | 22| 24 | 30
2 13172500501-9| Concave Notched Disc Blade Wdimple 32 X 9,00 Hc Rd 2.14 Internal Bevel 10121416 |18 20 | 22|24 | 30
2 |3172500507-8| Concave Notched Disc Blade Wdimple 32 X 9,00 Hc Rd 2.14 Single Bevel 101214 16 |18 |20 | 22|24 | 30
2 [3172550501-1/| Concave Notched Disc Blade Wdimple 32 X 12,00 Hc Rd 2.14 Internal Bevel 10121416 |18 |20 | 22| 24 | 30
2 |3173500501-7| Concave Notched Disc Blade Wdimple 34 X 9,00 Hc Rd 2.14 Internal Bevel 101214 16 18|20 |22 |24 30
2 |3173550501-0| Concave Notched Disc Blade Wdimple 34 X 12,00 Hc Rd 2.14 Internal Bevel 101214 16 1 18120 |22 |24 30
3 15120010009-7| Spool 331Mm For Shaft g2.1/4" 416 8|8 6 810 12|12
4 15024050009-1| Convex Washer For Shaft #2.1/4" 2
5 15024050005-9, Concave Washer Of Tip Shaft With Hole Of #2.1/4" 2
6 15232050024-9| Shaft 32.1/4" X 1245Mm 2
6 15232050025-7| Shaft 32.1/4" X 1600Mm 2 2 42 6
6 15232050026-5| Shaft 32.1/4" X 1925Mm 2 2 | 4
6 |5232050027-3| Shaft 2.1/4" X 2275Mm 2
6 15232050028-1| Shaft #2.1/4" X 2620Mm 2
7 16020310778-4  Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 16 16 |16 |24 |32 32|32 32 48
8 16020010420-2| Pressure Washer 1" Media Industry 8 8|8 (12/16/16|16 16| 24
9 |5456010017-8| Hexagonal Nut 2.1/4" 7Fpp-W Wrench 84Mm Height 58Mm (Special) 4
10 |5558210009-7| Bearing Bolt Lock 8 8|8 12/16|16 16 16 |24
11 16020311197-8| French Head Bolt 1" X 5" 8F Unc1A Gr5 Rp Special 8 8 8 |12/16 16|16 |16 24
Optional 11 {6020311214-1| French Head Bolt 1" X 5.1/2" 8F Unc1A Gr5 Rp Special - For 34" Disc 8 8 /8 [12/16 16[16|16 24
12 16020010412-1| Pressure Washer 5/8" Media Industry 8
13 {5024050010-5| Smooth Washer @62 X @92 X 6,00Mm 4
14 |5558050005-5| Lock Of Nut Of Shaft 4
15 16020310183-2| Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 8
16 |5024010634-2| Smooth Washer #26,8 X #66,5 X 4,75Mm 888 [12/16/16|16 16| 24
Optional
17 13171500501-0 Concave Notched Disc Blade Wdimple 30 X 9,00 Hc Rd 2.14 Internal Bevel 1
18 {5232050025-7| Shaft @2.1/4" X 1600Mm 3
18 15232050026-5| Shaft @2.1/4" X 1925Mm 3
19 15120010009-7| Spool 331Mm For Shaft 92.1/4" 13

*Item 1 - See page 17
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(] L]

« Radial Bearing (Grease) s &
£ _| 3 ‘3
& Code Product description = 2=

| 3

=

=
1 15368010350-6 | Spare Front/Rear Grease Bearing W/Protection 1
1 15368010341-7 | Spare Front/Rear Grease Bearing (Without Protection 1
2 |6020350229-2 | Retainer 100,00 X #123,80 X 13,00Mm 2
3 |6020350034-6 | Bearing 32216 2
4 15080030109-0 | Bearing Bushing 1
5 |5538010091-5 | Bearing Cover 1
6 |6020010406-7 | Pressure Washer 3/8" Media Industry 106
7 16020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 10 6
8 |5024060008-8 | Concave Back Washer 1
9 | 5024060007-0 | Bearing Convex Washer 1
10 | 5080080008-8 | Bushing 2
11 | 5136070215-8 | Protection Plate Of Bearing 1
12 1 6020130108-7 | Grease Fitting 1/8" 2
13 | 6020190114-9 | Gascket @140 X @182 X 1/64"

s 8
£ L = 2|8
] Code Product description =2 =

£ 2

= =

=

1 |5368010413-8 | Axial Spare Front/Rear Bearing W/Protection 1

1 |5368010408-1  Axial Spare Front/Rear Bearing Without Protection 1
2 | 5080010728-5 | Bushing #79,4 X #123,1 X 46Mm 2

3 |6020350034-6 | Bearing 32216 2

4 |5080010322-0 | Central Bearing Of Axial Bearing 1

5 16020190114-9 | Gascket 3140 X @182 X 1/64" 5

6 | 5538010215-2 | Cover Of Axel Bearing 1

7 |5024010378-5 | Concave Washer @230 X 64Mm Bearing 1

8 | 5024010380-7 | Convex Washer @200 X 54Mm The Bearing 1

9 |5136018374-6 | Protection Plate 1

10 | 5081010007-6 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) 2

11 | 6020010995-6 | Axial Gascket Ring @96 X @117Mm 2

12 | 6020310062-3 | Hexagonal Head Bolt 1/2" X 3/4" 13F Unc Gr5 Rt 4

13 16020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 6

14 | 6020010410-5 | Pressure Washer 1/2" Media Industry 4

15 | 6020010406-7 | Pressure Washer 3/8" Media Industry 6
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L]
o Stickers 2| 8
gl 8|8
1 s e =2 2 <
S Code Product description =333
- |
| 8| ®
M~N |
1 |16020079231-1 | Stickers Gtcr Baldan (58X1920mm) 1
1 |16020079234-6 | Stickers Gtcr Baldan (65X2525mm) 1
1 16020079188-9 | Stickers Gtcr-Cr Baldan (90X2570mm) 1
2 16020079232-0 | Stickers Baldan Gtcr (58X1320mm) 1
2 16020079235-4 | Stickers Baldan Gtcr (65X1670mm) 1
2 1 6020079189-7 | Stickers Baldan Gtcr-Cr (90X1763mm) 1
3 16020079233-8 | Stickers Gtcr (75X655mm) 1
3 16020079236-2 | Stickers Gtcr (75X985mm) 1
3 16020079190-0 | Stickers Gtcr (75X1045mm) 1
4 1 6020079107-2 | Stickers Flashlight Right (60 X 260mm) 1
5 16020079106-4 | Stickers Flashlight Left (60 X 260mm) 1
6 | 6020095955-0 | Emblem 70 X 132,6mm 1
T
GTCR >> BALDAN
Item 1 u
Item 6
GTCR
) A
> BALDAN (
Item 2
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3
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